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DESCRIPTION PLAN

Parts List 3-6

Wear and Tear Parts 7

WHEN ORDERING PARTS
* Use the 7,8 or 9 digit part numbers from the “part number”
columns in this parts list.
* Specify the model and serial number of the machine.
* Use the space below to record the model and the serial

Number for future reference.

Model Serial No.
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Z'g NSQ'_‘I;TER DESCRIPTION RE‘(‘;D
1 | w30107A LEFT VENT NET KIT 1
> | vF13613A SCREW M5X20 & LOCK NUT M5 KIT 8
3 | VF13639A SCREW M4X20 & NUT M4 KIT 1
a4 | wvzo1o2B RIGHT & LEFT FRONT STAND BLOCK KIT 1
5 | ww30112a VENT OUTLET NET KIT 1
6 | VW30104A ROTATOR SWITCH KIT INCLUDING LABEL 1
7 | wwso103a PLATE KIT INCLUDING LOGO 1
8 VV30180 SWITCH 1
9 VV30138 CAPACITOR(10UF/600V) 1
10 | wv30137A CAPACITOR CLAMP KIT 1
11 | wv30118 CHAMBER PLATE 1
12 | wv30100 LEFT HOUSING 1
13 | vv30110A RIGHT VENT NET KIT 1
14 | wvi3ess RIVET M3.2X12 9
15 | vv30114A RUBBER STAND KIT 48mm >
16 | VV30011A MOTOR CLAMP KIT 1
17 | wv3o0116 MOTOR GASKET 1
18 | vQ60000 MOTOR 220-240V 3/4HP-750W 1
19 | wv30010A 9 INCH IMPELLER KIT 1
20 | va21570 CABLE 200mm 1
21 | wv3o118A CHAMBER PLATE 1
22 | wv30101 RIGHT HOUSING 1
23 | ww30207 SERIAL LABEL 1
24 | w30202 WARNING LABEL 1

VV30181-EU POWER CABLE KIT WITH EU PLUG 1

*> NWao1e1.0K POWER CABLE KIT WITH UK PLUG 1

26 | WW13636 SCREW M5X30 3
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THE AXLES HAVE A VERY TIGHT TOLERANCE FIT.
LUBRICATE THEM WITH SOME SOAPY WATER BEFORE
DRIVING THEM INTO THE MOLDED RECEIVER.
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DIA PART N
NO NUMBER DESCRIPTION RE(;)'D
1 VW30120B HANDLE SEAT KIT 1
2 VVv30109 HANDLE ASSEMBLY 1
3 VF47055A 6.4 INCH WHEEL KIT INCLUDING CAP 2
4 V30111 AXLE 2




WEAR AND TEAR PARTS

PART No. DESCRIPTION

VV30102B RIGHT & LEFT FRONT STAND BLOCK KIT
VV30104A ROTATOR SWITCH KIT INCLUDING LABEL

Vv30180 SWITCH

VV30138 CAPACITOR(10UF/600V)
VV30181-EU POWER CABLE KIT WITH EU PLUG
VV30181-UK POWER CABLE KIT WITH UK PLUG
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